EPA-670/2-74-077
September 1974 Environmental Protection Technology Series

S D S o R e st it i B LD (Ul e A

3
1
]




EPA-670/2-74-077
September 1374

REVERSE OSMOSIS OF TREATED AND

UNTREATED SECONDARY SEWAGE EFFLUENT

By

Doyle F. Boen
Gerald L. Johannsen
Eastern Municipal Water District
Hemet, Californis 92343

Grant No. WPRD 4-01-67
Project 17040 DSR
Program Element 1BBO4L3

Project Officer

Gerald Stern
Advanced Waste Treatment Research Laboratory
National Environmental Research Center
Cincinnati, Ohio 45268

NATIONAL ENVIRONMENTAL RESEARCH CENTER
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



REVIEW NOTICE

The National Environmental Research Center—Cincinnati has
[...]
In Sections IX through XIV, data and calculations for various consolidated
time groups are presented to depict the effects of special conditionms.
With the effects of fouling minimized, each group should not be regarded
as a fraction of the composite group data, but should be considered as
individual with its own time continum.

Another area studied in this reverse osmosis project was the solute
rejection characteristics of each unit. Tables will appear later
depicting concentrations of the feed, product and brine flows for

each unit during various time study group periods. Both average
rejection ratios (J,) and total rejection ratios (Ji) were computed,
when data were availlable, for each of these time periods using Equations
(14) and (16). These results are tabulated in the reverse osmosis unit
discussion sections.

In conformity with what appears to be the usual practice, the average
rejection (Jé) was calculated for each individual data set and then all

of the individual J_'s were averaged to obtain the mean J, value listed
in the tabulated data. OSimilarly the total rejection ratios given in

the tables were determined by taking the mean feed, product and brine
values for the period and then calculating the total rejection (Jf) for
the total period. (When Jg and J; are based on conductivity data,
Equation (12) or its equivalent must be used.)

The reason why all available solute concentration data were included

in the summaries (as was also true for all permeation type information)
was that one of the objectives of this project was to indicate the
quality of the data obtainable from a carefully controlled demonstration
project of this nature. The elimination of some data, by either
statistical methods or through subjective opinions, would have destroyed
the integrity of the results. It became necessary, however, as a result
of this decision, to develop various internal mathematical indices which
would give an idea of the probable consistency and accuracy of the
included information. This was accomplished through the use of several
"accuracy indicators". (See Appendix for list and derivation of all
equations).

Within the reverse osmosis area several expedients were possible.
Standard deviations (s,) - Equation (22) and (s;) - Equation (23) were
determined for the various b values and water recovery ratios, while
the computation of a data correlation coefficient (r) - Equation (21)
provided an overall evaluation of the A vs time relationship.



18

The analytical data for the feed, product and brine concentrations
were audited by computing a material balance agreement ratio, (E),
using Equation (7), as well as the determination of various s,
values when required.

While agreement ratiog E, and E (the two are identical and are defined
by Equations (8) and (9)3would Sormally provide a means of cross-
checking the internal accuracy of the Ro and J. ratios, they were
not wholly satisfactory on this project because of the slight difference

in computational methods for Jg, and Jﬁ, as explained above. They did,
however, provide reasonably close correlations in most instances.

Electronic Data Processing

The raw data assembled during this work include over 10,000 chemical
analyses and over 45,000 individual physical observations. The numerous
tables included in this report show only the selected period averages
and the various derived ratios prepared from this mass of data. These
calculations were made using six main programs and numerous sub-routines
prepared specifically for processing this data on an IBM 1130 Computer.
Since these programs were prepared to conform to this project's specific
data input and printout format they may not be suitable or adaptable

for use in other situatious.

For the sake of brevity only one example of a daily printer output
appears in Section VIII; however, a copy of the complete stack of
"monthly statistic summary" printer outputs is included in Appendix A-6.



SECTION VI

SECONDARY EFFLUENT

The source water used in this study was the secondary effluent from

the Hemet-San Jacinto Valley Water Reclamation Facility owned and
operated by Eastern Municipal Water District (see Figure 1). Originally
the plant was designed for 2.5 million gallons average daily flow.

The design capacity was rapidly being reached just as the reverse
osmosis project was drawing to a close. Although average daily flows
were below design capacity, it was the effects of daily peak flows
which indicated a need for expansion. The most apparent effects in

the secondary effluent were (1) lack of nitrification and@ (2) high
suspended solids content.

Located five miles northwest of the City of Hemet (see Figure 2) the
plant operates on the conventional activated sludge principle for the
treatment of primary clarified sewage. After biological treatment

and final clarification, there is an optional step of disinfection by
chlorination. The chlorine residual, which averaged 2.4 mg/1 (range
0-7 mg/1) between March and November 1970 (weeks 1-34), took on
particular significance since the program called for the discontinuance
of activated carbon adsorption at the beginning of 1971.

Because activated carbon removes low concentrations of residual chlorine
almost indefinitely, the aforementioned concentrations were never
considered to be hazardous to the reverse osmosis membranes. With
filters absent, however, the membranes could be damaged severely. In
anticipation of removing the activated carbon filters, (not actually

to occur until February 1971) treatment plant chlorination was terminated
in November 1970. After this procedural change no detectable short or
long term effects upon the membranes could be traced to the absence of
chlorination. What membrane damage did occur, is attributed to membrane
fouling and natural deterioration (hydrolysis) of the membrane with time.
The data, for the above reasons, was not separated into sets according to
"Chlorination" and "Non-Chlorination".

Tn addition to the treatment plant chlorination (disinfection), there was
the previously mentioned pre-R.0. unit chlorination which was practiced
throughout the operating period except during the first three weeks.
With a range limit of O to 1 mg/l, the attempt was made to maintain most

unit feeds at a 0.5 mg/l chlorine residual.

Table 3 is a tabulation of constituent seasonal variation of the
secondary effluent. At one time it was thought that an analysis of
hourly variation would be helpful, but this seemed unnecessary as all
post-treated or untreated effluent water was passed through the 6,000
gallon clearwell before entering the R.O. Units. Variations of
constituent concentrations were thus "buffered" in the mixing chamber,
which held about one tenth of the total daily flow through the reverse

osmosis plant.

19



ca . B i E
= oisTRICT L4504 roRy

Figure 1.

Aerial view of

facilities

i 'ulrnn T
ii5 KR S AREE

-
!

\uv\n Vo1 .

':Qulﬁ!.)'\“'w

0c



OSMOSIS

aur2pae0
chuvow
¥

—_--‘f"
s

caxcr I f Nt
eisii

SCALE IN MILES
————w—
e 1 2 3 4 s

LOCATION MAP
EASTERN MUNICIPAL WATER DISTRICT
COUNTY OF RIVERSIDE, STATE OF CALIFORNIA

MAY 1, 1972

LEGEND
EASTERN MUNICIPAL WATER DISTRICT =

Figure 2. E.M.W.D. location map

Te



Table 3.

ANALYTICAL RESULTS OF SEASONAL VARIATION IN SECONDARY EFFLUENT

(mg/1 except turbidity as J.T.U.)

Summer 1970 Fall 1970 Winter 1971 Spring 1971
July October January April

Through Through Through Through Yearly
Constituent September December March Maxrch Average
Total Acidity (CaCO3) 21.0 21.7 31.9 29.0 25.9
Total Alkalinity (CaC03) 230.7 224.8 225,2 250.2 232.7
B.0.D. - 5 day @ 20° 3kh.7 - 22.5 22.0 26.4
Calcium 54 .4 72.3 65.9 63.8 6h4.1
Chloride 133.0 138.6 146.5 150.0 142.0
Dissolved C.0.D. 41.1 27.8 35.9 29.8 33.6
Total C.0.D. 56.5 42,3 66.4 60.5 56.4
NHL-N 17.2 - 17.0 13.6 1s.
NO3-N 5.1 6.6 10.0 R 37
Organic N 3.0 - 4.0 3.4 3.5
Ortho-P 14,2 15.1 13.8 12.5 13.9
Dissolved Oxygen 2.8 - - 0.4 1.6
Sulfate 154.0 16Lk.0 175.0 152.0 161.0
Suspended Solids 6.1 11.1 16.0 8.0 10.h4
T, D. S. 725.0 694.0 723.0 720.0 716.0
Total Hardness (CaCO3) 208.0 232.0 2h1.0 231.0 228.0
Turbidity 4.6 7.7 14,0 6.7 8.2

22



23

Table 4 depicts the average quality of domestic water supply to the
sewered areas of the Eastern Municipal Water District. The constituent
levels are weighted for the volumetric contributions from the three
main water sources in the Valley: Colorado River, wells and Lake Hemet.
It can be seen that the sodium and chloride constituent levels are
much higher in the secondary effluent than in the domestic waters and
this accounts for the percentage difference between TDS levels. Waters
enter the domestic supply system below the recommended levels of DS,
and increases approximately 30% by the time it reaches the trestment
facility. Through research, it is now believed that the incremental
increase of sodium chloride is due to the domestic and commercial

water softeners operating in the Valley to counter the effects of
hardness.

To have this highly saline water enter the closed basin underground
reservoir in increasing quantities would cause a deterioration of the

latter. Removing the salt before percolation would protect the
groundwater reservoir at least from domestic waste water refractories.

Table 4. DOMESTIC WATER QUALITY TO SEWERED AREAS OF E.M.W.D.

COMPARED TO SECONDARY EFFLUENT

(mg/1)

Domestic Seccndaxry
Constituent Water Effluent
Boron 0.3 0.4
Chloride 62 142
Fluoride 0.5 0.6
Hardness 245 2l
Sodium 57 147
Sulfate 122 161
T.D.S. 493 716




SECTION VII
POST-TREATMENT OF SECONDARY EFFLUENT

Introduction

Discussion of post treatment can be divided into two categor%es:
"physical performance characteristics" and "operating costs." The
first will be discussed presently. The second is more appropriately
reviewed in Section XVI, "Reverse Osmosis Costs".

Scope of Post-Treatment Operations

Facilities (Figure 3) were provided for the five major secondary
effluent treatments. Four of these are discussed in detail below:

1.

Reactor-clarification with cationic polymer and alum
injection. Purpose: +to aid in the removal of residual
suspended solids. This was accomplished in the 15.5 ft.
diameter, open-top coagulator with a side wall height of
10.5 ft. and a capacity of 15,000 gallons (Figure k). With
this capacity, the retention time was 2.4 hours and the
overflow rate was 0.55 gpm/sq. ft. Operating on the sludge
blanket principle, the tank was provided with a rim mounted
overflow launder, a slow-moving electrically-propelled
mixer blade and chambers for chemical mixing and sludge
separation. An influent controller, which was activated

on water consumption demand, had a discharge rating of

125 GPM, the maximum possible flow rate through the
clarifier. A single 10 HP electric motor Aurora pump

fed the clarifier. Equipment was also provided for
auvtomatic sludge or slurry removal. Clarification was
accomplished in the clarifier with the aid of two chemicals:
alum and Calgon cationic polyelectrolyte #ST-260. Best
operation seemed to occur using these chemicals in the
following proportions: polymer, 0.5 to 0.75 mg/l; alum

7O to 100 mg/l. Both chemicals were added at the same
point in the mixing chamber. Routine jar tests helped

the operator to determine the appropriate dosages.

Sand Filtration (See Figure 5). Purpose: to remove

suspended solids. The set of three filters were designed
for a total flow rate of about 2 to 3 gal./sq. ft-min.,,

but were normally operated at about one-third that rate

( 1 gal/sq. ft-min. or 16 gal. min. downflow rate). The
three 54 in. diameter 60 in. shell height pressure sand
filters were normally operated in parallel. Each was packed
from the bottom up with the following layers:

8 in. with 1 1/2 to 1 in. gravel
2 1/2 in. with 1 in. to 1/2 in. gravel
2 1/2 in. with 1/2 in to 1/4 in. gravel

2h



Figure 3.

\ " / . POST SECONDARY EFFLUENT TREATMENT AREA
. - FLOW DIAGRAM
///’ ——NOT TO SCALE——
\/ (MINOR BY-PASS & AUXILLARY LINES NOT SHOWN)
LEGEND: O LQUIPMENT SYMBOL

O SAMPLING POINTS
MAJOR BY-PASS LINES

Post secondary effluent treatment facilities

a2



15’ -6 Insioe

MIXER
DRIVE FLow
MOTOR
ALUM ano POLYMER [NJECTION pomr\
I SIDE WALL fr LAUNDER R
x
SEPARATION
CHAMBER

mixflInG ki

*

SAMPLING COCK
GATE VALVE—

SLUDGE VALVE
CLA-VAL 2100

1
ZZa il

722

22
(AP0

F777

/ cHaml|BER

BEARING

SLUDGE ZONE

MIXER BLADE
el ,

\\

SLUDGE
DRAIN

257075

“.

ALY Y
AAMMAMNNANRRN ¢

TANK
DRAIN

777 II/////I/////I////////I///I/////,//I///////////////////////I////////A %7
Yz 2 2

AN

)
\

LAl LAl el T A Ll ALl 1 L o 0 d LA L2

Figure 4. Reactor-clarifier

9c



LM e O et b e
et e s e

27

Sand filters (right) and activated carbon filters (left)

Figure 5,



28

3 in. with 1/4 in. to 1/8 in. gravel
3 in. with #12 sand (.8 to 1.2 m)
21 in. of #16 Pilter sand (145 to .55 mm)

Bach filter vessel was fed at the top through a centrally
located 3 in. pipe and was drained from the bottom through 8
symmetrically located cross-chord 3/4 in. laterals, with a
tank total of 60 - 1/4 in. holes on 6 in. centers.

The sand filters were backwashed, either when the discharge
pressure fell about 20 psi below the normal feed pressure of
100 psi or when the discharge turbidity or suspended solids

content increased abruptly.

While in use, the sand filters

were backwashed with four types of wash water: reactor
clarifier effluent, activated carbon filter effluent and

diatomaceous filter effluent.
considerably but averaged 9 GPM/sq. ft.

3. Granular Activated Carbon Filtration.

The rate of backwashing varied

Purpose: to remove

residual organics. For this filtration, three T2 in, diameter
by 120 in. shell height pressure carbon towers were employed.
They were operated in series at a hydraulic loading rate of
one-third the design rate of 3.5 gal/sq. ft-min. Each tower
was packed the same as the sand filter through the #12 sand
layer, but on top, in place of the #16 sand, there was a 68
in. layer of activated garbon, purchased under the trade

name of "Filtrasorb 400\ of the Calgon Corporation. The
activated carbon had the following physical properties and
met the specifications listed below:

Table 5. ACTIVATED CARBON PHYSICAL PROPERTTES AND SPECIFICATIONS

Total surface area
(No BET method) M%/g ,

Bed density backwashed and

drained, 1bs/ft3 e e e e e
Particle density wetted in water g/cc
Pore volume cc/g e e e e e e
Effective size mm . e o o .

Uniformity coefficient . v o ¢ o o o o

Sieve Size U,S. Std. Series
Larger than No. 8 - Max %. .
Smaller than No. 30 - Max %.

Mean Particle Dieam. mm . « .+ &

Jodine Number, Min “ e o .
Abrasion Numer, Min. e e e o e
Ash Max % e e e e e e
Moisture as packed, Max % « o « o o &

L) - . .
.
L ] L . L] -

. - - ® . . L]

. 950-1050

. 26

e 1.3-1.4k

. 0.85

. 0.8-0.9

« 1.9 or less
. 8

e 5

. 1.5-1.7
.900

. Tg (AsmM D 2355)

. 2.0




29

The carbon filters were backwashed with various post-treatment
process effluents when vessel pressure drops exceeded 10 to 20
psi. Backwash flow rates were usually on the order of -5 GPM
per sq. ft. A record of backflushes according to post-treatment
unit equipment appears in Table 6, while dates, volumes, and
duration of backflushes appear in the Appendix Section A-k,

L. Diatomaceous Earth Filtration, Purpose: +to provide final
polishing prior to reverse osmosis units. For this two D.E.
pressure filters were operated in parallel, each having a 30
inch diameter and a 48 inch shell height. Both filters contained
thirty-one vertically-positioned polypropylene-covered cycolac
filter elements. Such elements were 48 inches long and 3 inches
in diameter. Estimated filtration area was 97 sq. ft. per vessel.
Accessory equipment to the D.E. filter included two pre-coat
preparation pots and a filter body feed tank. Of the post-treat-
ment processes, the D.E. filters seemed to present the most prob-

lems. Essentially all problems were related to pre-coating of the
filter element tubes: according to the person in charge of the

units, "There was always a question as to whether coatings were
uniform and of the appropriate thickness." In addition,
prevention of pre-coat wash-outs during filter operations was
not always assured, as pressure fluctuations in passing from
"wasting" to "on stream" could facilitate a wash-out of filter
media. Potential for wash-out was reduced substantially by
manipulation of the discharge piping. Installation of observation
ports would have given additional insurance in forming uniform
filter coatings, but time did not permit as D.E. filters were
the first equipment to be removed from the post-treatment area.
The D.E. filters were operated for five months with considerable
"down" time. Except for brief périods of singular operation,
the D.E. filters were operated in parallel.

Bquipment and Facilities

A1l of the equipment and facilities which were part of this project,
including the laboratory, a small office and storage area, but excluding
the reactor-clarifier, clear-well, flushing water storage tank and waste
ponds (which were located in the nearby area) were housed in a rigid frame
building with an adequately drained concrete floor. The building was
approximately 62 f£t. by 50 ft. with 20 f£t. high walls. (See Figure 1)

The temperature of the building in the operation area was uncontrolled
for the most part although two forced-air heaters were available to

prevent frozen pipes in winter.

It should be remembered that pH adjustment is a step in post-treatment,.
but because of its close association and necessity to the reverse osmosis
units, it is discussed in sections specific for the R.0. units.



30

Table 6. POST-SECONDARY TREATMENT BACKFLUSH RECORD

Week No.

Carbon

D.E.

Sand.

>4 bl b4 M

PAPPE P P B M M M

N%NNEEHENQ%NN& I

4 M n
NNNN

ENNNNN

M PIBI MM B

2X OFF

Total No.
Flushes Per
Time on Stream

39/63 weeks

16/44 weeks

12/30 weeks




31

Immediately outside the building were three reservoirs: the reactor-
clarifier, clear-well and a backflush water storage tank., The latter
two were identical with 10,5 ft. high side walls, 10 foot diameters
and 6,000 gallon capacities. Except for the final period of no post-
treatment, the clear-well always contained the product of the reactor-
clarifier.

Alternatively, the backflush tank stored both post-treatment effluent
and Colorado River Water at various times during the project.

A fourth reservoir made of sand with vinyl plastic sealed floor was
constructed to receive reactor-clarifier sludge/slurry discharge. The
reservoir's design capacity was 110,000 gallons with dimensions of
50' x 100' x 3'.

Miscellaneous Post-Treatment Fquipment Specifications and General
Comments

Cross connections and by-pass piping were installed to backwash the
sand, carbon and D.E. filters and to modify or skip one or more of
the sequential, post-treatment processes. Thus, while full treatment
of secondary effluent included reactor-clarification followed by
passage through 3 sand filters, 3 carbon filters and 2 D.E. filters,
there were times when each (either singly or in combination), was
removed from service. However, it was impossible to invert the
post-treatment sequence: for example, to send carbon filtered effluent
through the reactor-clarifier.

Backwashing was accomplished with a 2 X 2 1/2 X 9A -GBPA Aurora Pump
powered by a 15 horse power 3,500 RPM, 3 phase, 230/460 volt motor;
two inch Hendy flow meters at each step provided both total flow and
instantaneous flow rates. Total flows and instantaneous rates were
recorded manually. Alternatively the reverse osmosis units required
an accurate record of flow and pressure patterns. To serve these
purposes Barton Models 242 and 208 A (pressure and flow recorders
respectively) were employed.

For coating the D.E. filter elements and reactor-clarifier alum injection,
a diaphragm duplex type, BIF model 1210-05-9109 pump was installed. Its
head for D.E. transport, was 0-8 GPH at 125 pounds discharge pressure.
[...]
(mg/1 except turbidity as J.T.U.)

Weeks 1-15 Weeks 16-33
Constituent
Reduction Reductior_x

Influent Effluent Ratio Influent Effluent Ratio
Acidity - - 25.92 20,05 -299
Alkalinity - - 212,70 220.80 -.068.
B-O-Da - - - - 1.20 -
Calcium - - - 46 .4k 53.16 -.037
Chloride - - - - 130.50 -
Dissolved C.0.D. 24,95 15.32 656 20.35 5.37 .736
Total C.0.D. 29.23 15.09 .638 25,22 6.96 .T24
NHL-N - - - - 1k.57 -
NO2-N - - - 2.70 3.37 -.248
Organic N - - - - 4 .28 -
Ortho-P - - - 9.77 8.76 .103
Sulfate - - 171.71 -
Suspended Solids - - - 3.00 0.60 .800
T.D.S. T03.57 681.82 O34 713.00 640,42 -
Total Hardness - - - 191.7% 201.92 -.051
Turbidity 1.30 53 .591 1.32 0.35 . 766

6¢



Table 11 Cont'd.

POST-SECONDARY TREATMENT UNIT CONSTITUENT ANALYSES

UNIT: CARBON FILTERS; INFLUENT SOURCE: REACTCR-CLARTFTER AND SAND FILTERS
(mg/1 except turbidity as J.T.U.)
Weeks L42-L8 Weeks L9-57
Constituent
Reduction Reduction

Influent Effluent Ratio Influent Effluent Ratio
Acidity 39.66 41.3% -.042 38.67 35.80 -.170
Alkalinity 18Lk.71 195.29 -.057 206.4L4 210.00 -.111
B.O cD. - - - 2-70 - -
galcium 69,50 69.50 0 62.67 65 .00 -.015
Chloride 125.00 129.67 -.037 143.57 180.00 -
Dissolved C.0.D. 17.50 3.93 .T75 25,62 - -
Total C.0.D. 33.55 T.62 .TT3 35.42 3.80 .910
NH,-N - - - - - -
NOS-N 9.77 5,17 ATL 8.10 - -
Organic N - - - - -
Ortho-P 9.00 - - 8.18 - -
Sulfate - 213.20 - 189.38 180.00 -
Suspended Solids 3.00 0.00 1.000 3.20 0.00 1.000
T.D.S. 739.33 698.33 .016 690.56 650.00 .058
Total Hardness 232.40 234.75 -.001 227.38 235,00 -.043
Turbidity 2.32 0.35 .853 2.60 0.ko 967




Table 12. POST-SECONDARY TREATMENT UNIT CONSTITUENT ANALYSES
UNIT: D.E, FILTERS; INFLUENT SOURCE: REACTOR-CLARIFIER, SAND AND CARBON FILTERS
(mg/1 except turbidity as J.T.U.)
Weeks 1-15 Weeks 16-28

Constituent

Influent Effluent Reduction Reduction

Influent Effluent Ratio Influent Effluent Ratio
Acidity - - 21.56 20.22 .058
Alkalinity - - 223.85 216.88 .00k
B-O-Do - - - 1020 0090 -250
Calcium - - - 54.28 55 .22 -.0L7
Chloride - - - 132.60 134.29 -.049
Dissolved C.0.D. 15.32 9.23 .266 5.79 5.38 .025
Total C.,0.D. 15.09 9.11 .010 T.36 T.10 .036
NH3-N - - - 14.26 14 .46 -.10k
NO3-N - - - 5.60 4,38 LO17
Organie N - - - 4,28 2.76 02
Ortho-P - - - 9.73 9.90 ~«017
Sulfate - - - 163.00 169.00 -.049
Suspended Solids 6.00 6.00 0 1.00 0.00 1.000
T.D.S. 681.82 686.88 -.007 646 .43 662 .54 .02k
Total Hardness - - - 199.50 204,00 -.002
Turbidity 0.53 O.hlk .126 0.3 0.29 227

™



Table 13.

POST TREATMENT DATA WEEKS 16 THROUGH 33

PRETREATMENT

CiDE

PT1c
PT13
PT14
PT15
PT23

PT24
PT25
PT34
PT35
P145

PT1z
PT13
PT14
PT15
pPT23

PT24
P125
PT34
PT35
PT45

PT12
PT13
PTi4
PT15
pY23

PT24
PT25
P134
PI35
pPT4S

KRUN ANALYS1S

PSD4
PSu4
PS04
PS04
PS04

PSua
PS04
P504
Psué
PS04

PT0S
PTOS
PTOS
PTDS
PTVS

PTDS
PIDS
PTUS
PTDS
PIDS

PTHARD
PTHARD
PTHARD
PTHARD
PTHARD

PTHARD
PTHARD
PTHARD
PTHARD
PTrARD

FEED

148.00
.00
146.80
157.00
.00

175.14
169.83
-00
00
169.50

713.60
742.00
686.44
127.00
743.00

662.50
640.53

.00
713.00
640.56

211.301
203.57}
<07.916
212.600
194 .428

197.91e
19¢.700
191.1714
183.0060
198.500

DATA, MWEEXS 16 THRGUGH 33

PRODUCT

177.00
«00
174,60
167.50
.00

173.71
163.00
.00
00
166.25

685,53
713.00
650.00
068,58
713,00

640,42
659.53

.00
720.00
633.11

196.231
191.714
202.416
204.600
191.714

201.583
201.600
201.428
196.750
198.750

REJECTION

19-58'

18 093'
6.68~-

1.40

PAIRS

SO0 orVOO®

-
s U

13
12
10

12
10

FEED

153.00
153.00
153.00
153.00
173.78

173.78
173.78
.00
.00
171.71

713.60
713.60
713.60
713.60
079.89

679.89
679.89
713.00
713.00
640.42

214.1387
214.187
214.187
214.187
196.214

196.214
196.214
191.714
191.714
201.923

PRODUCT

173.78
.00
171.71
168.10
.oo

171.71
168.10
171.71
168.10
168.10

679.89
713.00
459.53
113.00

640 .42
659.53
640 .42
659.53
659.53

195.214
191.714
201.923
203.818
191.714

201.923
203.318
201.923
203.818
203.818

~OO Ve O~ -n

e
LRV RV Y RN

- et s
N =t = OO O

ot Gt Pt Pt
s>

- e
W&




43

Unlike chemical levels within the reverse osmosis test area, the
consistency of which may be evaluated through material balaﬁce '
correlations, ete. (as discussed in a number of other sections of

this report), the accuracy of the post-treatment analytical data

was inferred only by computing standard deviations for integral

sets. Random checking of such deviations has led to the conclusion
that under the existent test conditions the rejection ratio method

used yields information of greater internal consistency than ratios

of either the constituent discharge level from each stage to the
constituent level of the secondary effluent or the mol fraction reduction
of each item per unit flow rate through each post-treatment step.
However, none of these post-treatment area ratios can be of any service
in detecting operational, sampling or analytical errors. These may have
been present in some degree, and while the arbitrary omission of
apparently sberrant data from some weekly sets might have improved the
consistency of some ratios, the practice has been avoided in all, except
a very few, instances. It seemed more informative to let the observed
data stand on their own merits as indicative of what might "normally"

be expected from in-plant, rather than laboratory or research type,
operations.

Summaxry and Remarks on Post-Treatment

When the per formance of one secondary post-treatment unit is pitted
against that of another, more questions often arise than are answered.
Some example questions may be, "Was the appropriate polymer used at

the optimal concentration?” or "Should the filters be backflushed at
regular, frequent intervals or when differential pressure across a unit
demands a backflush?" or even "How often was the D.E. pre-coating
successful?" These and other questions should be kept in mind reading
this summary section.

The following categorical evaluation should give an impression of the
efficiencies of the post secondary effluent processes.

Major effects of alum coagulation and polymer injection on secondary
effluent:

1. Acidity increased about 25 per cent.

2. Alkalinity decreased sbout 15 per cent,

3. Dissolved C.0.D. decreased about 35 per cent.

4. Total C.0.D. decreased about 4O per cent.

. Nitrate nitrogen decreased about 35 per cent.

. Ortho-phosphate decreased about 4O per cent.

. Total dissolved solids decreased about 8 per cent.

. Sulfate increased sbout 15 per cent.

. Suspended solids decreased about 17 per cent with a
range between a 30 per cent increase and a 50 per cent
decrease.

10. Turbidity decreased about 50 per cent.

\O O~ O\



L

Major effects of sand filtration on untreated secondary
effluent:

1. Total C.0.D. decreased about 20 per cent.
2. Turbidity decreased about 50 per cent.
3. Suspended solids decreased about 50 per cent.

Ma jor effects of sand filtration on coagulated reactor-
clarified secondary effluent:

1. Dissolved C.0.D. decreasged about 15 per cent.
2. Total C.0.D. decreased about 15 per cent.

3. Turbidity decreased about 55 per cent.

k. Suspended solids decreased about 60 per cent.

Ma jor effects of activated carbon filtration on reactor-
clarified, sand filtered secondary effluent:

. Dissolved C.0.D. decreased about 7O per cent.
. Nitrate nitrogen decreased about 45 per cent.
. Turbidity decreased about 80 per cent.

. Suspended solids decreased about 90 per cent.

=w -

Ma jor effects of activated carbon filtration of sand
filtered (only) secondary effluent:

1. Total and dissolved C.0.D. decreased about 75
per cent.

2. Turbidity and suspended solids decreased about
90 per cent.

Major effect of D.E. filtration on reactor-clarified, sand
and activated carbon filtered secondary effluent:

1. Residual detectable suspended solids (1 mg/l) removed
(100 per cent reduction).

Reactor-Clarification vs. Sand Filtration

The performance of the reactor-clarifier was generally satisfactory.
Influent C.0.D. of which 75 per cent was soluble, was reduced by LO

per cent. The dissolved organic removal could be due to adsorption

on the alum floc and/or biological reactions. The B.0.D. concentration
in the secondary effluent averaged around 26 mg/l (Table 3) and the

low overflow rate of 0.55 gpm/sq. ft. and 2.4 hr detention time is
sufficient for biological reactions. Biological activity (despite

the chlorination of secondary effluent from March, 1970 to November,
1970) is also shown by the 35 per cent decrease in nitrate-nitrogen
which is probably due to denitrification. Sand filtration was capable
of 20 per cent C.0.D. reduction, due to the removal of particulate C.0.D.



b5
which is close to the 25 per cent particulate C.0.D. removed by alum/
polymer clarification. Alum (polyelectrolyte) clarification had three
advantages over sand filtration: (a) removal of colloidal and some
organic materials, (b) removal of phosphate, about 4O per cent due to
the aluminum phosphate chemical reactions, and (c) reduction of pH to
reduce both membrane hydrolysis and precipitation of chemical compounds.
Sand filtration showed a greater capability of removing suspended solids
as compared to the reactor-clarifier treatment (50 vs 17 per cent).
This is probably due to biological reactions in the clarifier which
releases gases, making it difficult to maintain the sludge blanket
thereby causing floc to float and discharge with the effluent. A

negative aspect of reactor-clarification is the high cost as compared
to sand filtration.

Sand Filtration vs. Granular Activated Carbon Filtration:

Granular activated carbon filtration was used to remove dissolved organics
and particulate matter. Granular activated carbon treatment resulted in
70 per cent dissolved C.0.D. removal, 45 per cent nitrate nitrogen removal
(probably due to denitrification), a turbidity decrease of 80 per cent
and suspended solids decrease of about 90 per cent. Sand filtration on
untreated secondary effluent resulted in 20 per cent C.0.D. removal,
turbidity reduction of 50 per cent and suspended solids decrease of 50

per cent. The advantage of granular activated carbon treatment is the
greater removal of constituents from secondary effluents that can cause
membrane fouling. The disadvantage of activated carbon treatment is the
higher costs as compared to sand filtration.

D.E. Filtration

D.E. filtration appears to offer little advantage as a polishing filter if
sand filtration or the granular activated carbon filter is used prior. The
higher cost of D.E. filtration and the apparently slight benefits derived
as a polishing filter makes its use of questionable value.

In conclusion, it appears that substantial refractory reduction is feasible
using three of the four post-secondary treatment processes. They are:

alum reactor-clarification, sand filtration and granular activated carbon
f{ltration. It is difficult to form generalizations from the tabulated
data but it seems valid to infer from the data that if full treatment
(reactor-clarification, sand filtration and granular activated carbon) is
scaled at unity, lesser degrees of post-secondary effluent treatment would
have roughly the following ratios of solute removal:

Sand filtration and granular activated carbon filtration 0.90 to 0.95
Reactor-clarification and sand filtration 0.70 to 0.80
Sand filtration only 0.50 to 0.60

One other combination not tested during this project was reactor-
clarification followed by granular activated carbon. Operating cost of
this combination,however, is predictably higher (1) because of normal
carbon expense and (2) rapid carbon fouling caused by alum carry-over.



SECTION VIII

REVERSE OSMOSIS OPERATIONS - PRELIMINARY DISCUSSION

Introduction

Although "Reverse Osmosis" is already a familiar term in the water
works field, there are presumably many who have a limited knowledge
of the process. It is fortunate, however, that there are numerous
sources now available describing reverse osmosis in various degrees
of detail. For this reason the process theory will not be discussed
in this report. An excellent introductory article appears in the
August 31, 1972 "Reference Number" issue of Water and Sewage Works.
Por greater detail, books by Merten or Souririjan should be helpful.

Most attention during this study was centered around the comparative
performance characteristics (flux rate, configuration influence,
membrane life, etc.) of commercially available R.0. (reverse osmosis)
units. The various feed conditions (already described) provided the
means to gain broad information of R.0. unit capabilities. Inspeetaon
of individual unit performance using specific feeds was the means of
determining the range of limitations for each unit.

Secetions IX through XIV deseribe individual unit capabilities and
characteristics, while Sections XV and XVI present the performance
and cost comparisons.

Equipment and Facillities

Five reverse osmosis units were connected in parallel to a feed manifold
permitting the entire group to receive the same feed or any fraction of
the group to be supplied with a feed from any other point of the
post-treatment sequence. o
Each reverse: osmosis unit had its own feed pump, pH control and sulfuric
acid make-up system, piping, valves, instruments and sampling points.
Figure 6 is a generalized process and instrument diagram applicable to
all units. Of course, there were slight differences between units;
Figure T showsa particular arrangement of a reverse osmosis unit
installation. (Universal).

Initially, brine and product waters from each unit were returned to the
terminal secondary effluent flume of the sewage treatment plant. Later,
in keeping with the basic project purpose (of salt removal), these brines
were sent to the District Salt Evaporation Pond. No problems with the
brine disposal pond were recorded since the pond operated substantially
below design capacity. Originally, the pond was constructed to accomodate
all water softener regeneration brines which would otherwise be discharged
into the sewage collection system.

L6



Aci | To Wasre
Pune (MgAsuReD)

_—— Gl ik alh
® 0 ©

CFFLULNT
Revenrse
Osnmo0318
UNIT

Pt g i
= @ PRRYE
bo e :

LrGcEND
- ECORDER PRES3URE KWH MzTER Pressu

@ FLowR URE - @ & RE ReLIEF Composite DiaGRAM

@ fLow MeTER CONDUCTIVITY @ Hour lmz:anmn@ NITROGEN BoTTLE Reverse Osmosis Unirs
INDICATOR (VARIES SLIGHTLY WITH UNIT)

) rrowinmaaror () Temeerature () Sampie Point
INDICATOR

PRrESSURE RECORDER

Figure 6. Generalized reverse osmosis unit flow scheme

Ly



INLET WATER
(15-20 Psic)

[ - e
ACtD \ J |
cARBOY N

(Y CUSTOMER) u
V-4 Z*

—— TAPWATER
50-90 PSIG

FI-1
T
WASTE WATER JC¢-1 ProoucT WATER

AC-1
AC-2
c-1
cv-1
Cv-2e3
M1
P-{
PH-1
PI-1
PI-2
PI-3
PR-1
pPS-1
RV-1

™1
v-1
V-2
V-3
V-4
P5-2
5v-1
FI-1

LEGEND

Low PRESSURE ACCUMULATOR
HiaH Pressure Accumuraror
1 inew Maie Hose CoueLing
CHeck VALVE 1 INCH

CHECK VALVE Y2 INeCH

R.0. MobouLe Dank

Pome

PH CONTROLLER

PrEssure Gauce 0-100 PS16
Pressurr GAuGe 0-1500 PSIG
Pressure GauGge O0-1500 P5IG
Back Pressure RECGULATOR
Losa oF Prime SwiTeH

ReLiEr VALVE SET AT 725 PSIG
AbousTanLE TO 1100 PSIG

Acio MixiNGg TANK

1 INCH SHUT-OFF VALVE

e INcH MopuLr By-Pass BaLL VALVE

/2 Inch REGULATOR BY-PASS BALL VaLvE
/2 Ined Drine RECIRcuLATION BALL VALVE
PReESsuURE SwitcH SET @ 100 PSIG (pown)
Y2 inew SoLENOID VALVE

FLow INDICATOR

FLOW SCHEMATIC

10,000 GPD REVERDE O5SMO3!S
DEJALTING UNIT

Figure 7. Flow schematic, 10,000 gaellon per day R.O. unit (Courtesy Universal Water Corp.)

gh



k9

Operational Control

All units operated twenty-four hours a day, seven days a week whenever
possible, and were under the control of one technician ten hours per
day, five days a week. Although the units were unattended at night
and on weekends, considerable overtime was required. The remainder

of the crew consisted of two chemists and an equipment operator for
the post-secondary treatment area.

Operating data were collected from each R.0O. unit by making careful
instrument readings at least once each working day. These were
supplemented by near-hourly observations of the various indicating
[...]
indicated severe fouling when attempting to achieve 90% product water
recovery operating on a once through basis (Section X). The fouling
was partially overcome by operating at a lower (near 80%) product
water recovery level. Calcium salts, particularly phosphates and
sulfates which have low solubilities, probably scaled the membrane
surfaces when operating over the 80% product recovery ratio. However,
it is also possible that some 10,000 GPD reverse osmosis units do not
provide for sufficiently high Reynolds number after 80% product water
is recovered. It would be helpful to have information on larger units
for each manufacturer to determine cost declarations and operation ease
on a magnified scale. The smaller R.O. units were closer in keeping
with the objectives and funds available for the study.

Relative Membrane Product Recovery Losses

Table 96 shows how long the unit membrane sets may be expected to
operate under various feeds. The life spans were based on the rate of
recovery loss per week. ZEach recovery loss value was determined using
two selected original values of recovery. To eliminate errors due to
process changes, the two values were never separated by a process change
other than one membrane flush. Because both base values were taken in
the 3-5 day period after a membrane "Biz" flush the rate of loss as
recorded in column A is considered to be the "permanent recovery loss
rate" parameter. After establishing the rate of recovery loss, it was
relatively simple to determine parameter B which was based solely on
Parameter A. The actual contribution of recovery losses to the total
operating costs will be discussed in the next section.

Table 96 is most valuable in evaluating relative membrane life and not
as indicating actual membrane life. The actual membrane life evaluation
should have more constant operating conditions. However, Table 96
relates the effect of various operating conditions to a theoretical
estimate of membrane life. For example, the Universal tubular unit shows
a relatively short membrane life for the highest quality feed water
(horizontal groups 1 and 2). The reason for this is Universal membrane
set No. 2 was used during the test interval. The high product water
flux-low solute rejection membrane showed very rapid compaction, fouling,
and disintegration which resulted in a rapid decrease in product water
flux (slope of A vs T - See Figure 34). The effect of changing to the
low product water flux-high solute rejection membrane (set 4) resulted
in several magnitudes of increase in the membrane life span even with
the application of a lower quality feed water.

Table 96 also shows that there was very little permanent loss of pro-
duction in the Gulf spiral wound configuration until granular activated
carbon filtration was removed from the post-secondary effluent treat-
ment sequence. During the episode of no post secondary treatment except



Table 96. ESTIMATE OF MEMERANE LIFE BASED ON PRODUCT WATER RECOVERY LOSS
Theoretical No. Weeks Theoretical No. of Membrane
Post-Secondary Rate of Permanent For Membrane Set To Sets Which Would Be Necessary
Effluent Treatment Product Water Membrane Experience 25% Loss To Replace Per Week Using Maximum
Sequence and Unit Recover%r Ij.oss Per Wk. Set No. of Produczz I;ecovery 25% Permanent Recz:v:;ry Loss Criterion
A B c
4,B,C,D,E,F
American Standard -2.38% 1 11.50 0.09
Du Pont No data on B-9's - - -
Gulf No change 1 - 0.01
Universal -1.65% 1&2 15.15 0.07
A,B,C,E,F
American Standard ~0.78% 1 32.89 0.03
Du Pont -2.4% 24 10.k42 0.10
Gulf No change 1 - 0.01
Universal -5.23% ,2&3 4. 78 0.21
A,B,E,F
American Standard No data - - -
Du Pont -5.87% 2A L.26 0.23
Gulf -2.00% 1&2 12.50 0.08
Universal -0.87% 4 28.7h 0.03
B,E,F
American Standard | No data - - '~
Du Pont -3.95% 2B 6.33 0.16
Gulf -4.259 2 5.88 0.17
Universal -0.35% 4 71.43 0.01
E,F
American Standard -5.5T% 2 k.4g 0.22
Du Pont -9.57% 2B 2.61 0.38
Gulf -0.44% 2 56.82 0.02
Universal -2.34% 4 10.68 0.09
TOTALS (Simple Averages)
American Standard -2.90% 8.62 0.12
Du Pont -h.55% 5.49 0.18
Gulf -1.34% 18.66 0.05
Universal -2.09% 11.96 0.08

€lt



17h

pre-R.0. unit chlorination and pH adjustment (treatment, E, F on
Table 96),the Gulf unit appears to have experienced only slight loss
on product water recovery. The value is misleading, however, unless

it is realized that the level of recovery at that time was only 29
per cent.



SECTION XVI

REVERSE OSMOSIS COSTS

Introduction

The feasibility of using reverse osmosis to remove constituents

from treated or untreated secondary effluents was the primary purpose
of this study. The study was planned so that the data might be used
to estimate the economics of reverse osmosis in a local ground water
recharge program. The many project variables and details made the
costs difficult to estimate. Nevertheless, three different cost
estimates will be presented: two were prepared by cooperating R.O.
manufacturers (Du Pont and Gulf) and one was prepared by the project
personnel at Hemet, California, based upon the study data and
experience elsewhere.

Feed Treatment Requirements

Two separate, yet related, factors need to be considered in any
reverse osmosis application; flux (water permeation) rate and solute
removal. The water permeation rate is affected by such variables as
membrane characteristics module configuration, impurities present in
the feed water, the operating pH level, the amount of feed water
chlorination, the desighed product water quality, ete., in addition
to the more direct variables such as temperature and the R.O.
operating pressure.

Solute removal is influenced primarily by membrane formulation
characteristies. In most instances a low solute concentration in the
feed water to a reverse osmosis unit results in higher water permeation
rates, a better gquality product water and diminished membrane fouling
problems.

A cost trade-off exists between the extent of feed treatment and
reverse osmosis unit maintenance. With the higher cost of treating
secondary effluent, there is a corresponding decrease in membrane
replacement, rejuvenations and fouling tendencies. An improved
feed quality is usually accompanied by better product quality,
quantity and lower brine volume, all important cost factors.

When treatment of secondary effluent is considered solely from the
standpoint of beneficiating the reverse osmosis process, opinions
become divided as to what and how much pretreatment is economically
justifiable. The spiral wound R.O. manufacturer (Gulf) suggested
that only sand filtration, chlorination and pH control are essential
post secondary effluent treatments. The hollow fiber manufacturer
(Du Pont) advises that granular activated carbon filtration,
polyphosphate addition and ten micron cartridge filters should be

175



176

added to the post secondary effluent treatments. It is unfortunate
that no tubular unit manufacturer was prepared to specify a post
secondary effluent treatment sequence with a cost estimate.

The data from this study suggests that the untreated secondary
effluent quality has little to do with selection of the best secondary
effluent treatment sequence. Instead it was determined that a
continuously good quality feed with low rate of membrane replacement
can be maintained using reactor-clarification with chemical
coagulation and sand filtration and provided that Reynolds number

is maintained in the 4,500 - 5,500 range or its equivalent.

Reverse Osmogsis Cost Factors

As mentioned in Chapter XV membrane life determination was not a
primary objective of this pilot study. It is necessary, however, to
have at least a "ball park" estimate in order to arrive at any R.O.
cost estimate. There are a number of reasons for assuming a two year
membrane life: (1) the spiral wound R.0. unit operated successfully
for over a year on only two membrane sets using high and low quality
feed: (2) it appears that the hollow fiber unit could have matched the
spiral wound unit for membrane longevity had B-9 modules been used at
the beginning of the study and (3) a municipal water improvement
facility applying R.O. to brackish potable water is assuming a two
year membrane life under guarantee. The last reason is valid because
the initial feed waters at Hemet were of better physical and chemical
quality than many brackish municipal supply waters. As a result of a
good quality feed, a low fouling tendency and long membrane life can
be expected. The lifespans as calculated in Table 96 of Section XV
were not used as cost indicators since conditions were so variable.
Instead they are most important for comparative analysis.

Table 95, however, was used to establish whether size increases are
always necessary to meet the nominal cspacity of the R.O. plants. The
Du Pont hollow fiber unit fulfilled its obligation by operating within
3% of the nominal capacity. Therefore, it was unnecessary to apply

a volume/TDS rejection adjustment to the following "study" cost
estimate.

Reverse Osmosis Cost Estimates

(These cost estimates are based on the first quarter of 1972 ENR Index.)
I. Project Estimate:

An estimate was made using the project data for a minimum 0.8 mgd
and possible 0.9 MGD product water facility using 1 MGD feed water.
For this cost analysis, reactor-clarification plus sand filtration
was chosen over sand filtration plus activated carbon filtration

as the post secondary treatment sequence. The latter sequence is
somewhat more efficient but the former sequence is usually
substantially cheaper and still provides a high degree of treatment.



A.

Basic Assumptions

1.

The secondary effluent reverse osmosis feed water will
first be chemically treated in a reactor-clarifier by
either alum or ferric chloride, sand filtered,
chlorinated and pH adjusted.

Note: It would be preferable to first install pilot

units of Du Pont, Gulf or Universal manufacture

and operate them for a period of six to twelve

months to determine:

(a) whether ehemical clarification or granular
activated carbon treatments are needed
continuously in the full scale plant and

(b) which make of unit should be selected for
the second stage expansion.

Plant Operations

a.
b.

C.
d.
€.

Operate 24 hours per day, 7 days per week

An estimated 10% down time (including membrane
cleansing, replacement, repairs, ete.)

Membrane replacement every 24 months

Feed pressure 400 psi

Complete automation of all repetitive operations
with flow and pressure recorders, and controllers,
chlorination, pH and conductivity recorders,
automatic sampling devices, time sequential valve
operators, automatic shut down and diversion
facilities, automated sulfuric acid and flushing
solution handling and make up systems, alarms, etc.

With the above listed automation, the following plant
and laboratory personnel would be required:

Supervisor - 0.2 man years $  3,000/year
Chemist (1) 10,000/ year
Plant Operators (2) 18,000/ year
Relief Operator and Chemist (1) 10,000/ year

Tnstrument Man & Mechanic - 0.3 man years _L4,000/year

Subtotal - - - - - $ U45,000/year

Assume 20% for overhead 9,000/ year

Total Lebor Costs §$ 5k,000/year

177



178

g. All post secondary effluent treatment and reverse osmosis
equipment will be located out-of-doors on well drained
concrete pads around a paved heavy equipment access road.
Included in the complex will be a centrally located 200
sq. ft. roofed ‘and air conditioned building to serve as
a combined operators record and instrument room. (Based
on a estimated rating of 2,000 gpd per sq. ft. the paved
equipment area, exclusive of the operators room and
access road, will be about 6,000 sq. ft.)

h. The existing reverse osmosis building on the site will
house the warehouse, instrument repair room and shop,
the conference room and plant foreman's office,
laboratory, washroom, and lunch room.

i. A Pelton wheel driven pump will be provided on the
brine stream to recover about 10% of the reverse
osmosis unit power. (Note: Although the pay-off on an
800 K gpd rate is only about 10% per year, it is
included in this estimate because power recovery will
be increasingly desirable should the projected plant
be enlarged or operated at lower recovery rates.)

J. No charges are included in this estimate for the
following:

(1) The existing reverse osmosis building
(2) Secondary effluent delivery system
(3) Waste brine disposal

(4) Land Cost (or rental)

Comments: Many of the items listed under (A-2) are
inadequately defined at this time. The
major cost items (reverse osmosis unit
costs, tested membrane replacement time
intervals - and costs, labor requirements,
etc.) are so affected by unestablished
design details (examples - trade off costs
between automation and labor costs), quantity
discounts, development of improved membranes,
ete., that they cannot be estimated at this
time. Thus the following cost estimate is a
rough approximation using information derived
from the EMWD pilot plant studies:

B. Capital Costs

1. Reactor-clarifier and clearwell $%%%%OOO
(overflow rate 0.5 gpm/sq. ft.)

2. Sand filters 30,000

3. Pumps and Piping 50,000

4. Secondary Effluent Treatment Setup 5,000

5. Reverse Osmosis and Field Setup 6,500



O O N1 O

10.

ll.

13.
1k,
15.
16.
17.

Curve A, 1971) 70,000
(2) Sub-Total - - - - $978.000
C. Other Expenses

1. Indirect Field Labor 5,000
2. Home Office Cost 2,000
3. Start up Costs 20,000

L. Contingencies - including working capital,

interest during construction, 5% of

sub-total (2) 149,000
$1,054,000
Less: First Set Membranes (Expensed) __150,000

Site Preparation 2,500
‘Paving and Drainage 2,000
Utilities 23,000
Instrumentation other than R.O. 50,000
Power Regeneration 15,000
Chemical Handling 50,000
pH Control 15,000
Chlorination 10,000
Remodeling existing building 5,000
Reverse Osmosis unit 500,000
Product water storage (100,000 gal.) 12,000

Erection and Assembly 32,000

(1) Sub-Total - - - - $908,000

Engineering (approximately 7.65%, ASCE
Man, and Reports on Engineering

Total Capital Costs $ 90k,000

179



180

Amortization:
20 years @ 6% - yearly cost
Factor is 0.0872 $ 78,828/yr.

Cost per 1,000 gallons product water
based on 0.9 mgd product water: 24,04

Comment: If the amortization used is 10 years
at 6%, the yearly cost factor is 0.1359
or $122,854/year and 37.4¢/1,000 gallons.

D. Operation and Maintenance Costs

Item Yearly Cost Cost/1,000 gal.

1. Labor - (Ind. O'H) $ 54,000 16 . b¢

2. Electric Power 14,800 k.5¢
(after credit for regeneration)

3. Membrane Replacement 75,000 22.9¢
($150,000 for 2 year membrane life)

Lk, Plant Chemicals 27,900 8.5¢

5. Consumable Supplies 6,500 2.0¢

Total $ 178,200 54.2¢
Grand Total of Costs - - - - - 54.24 + 24,04 = 78.24/1,000 gallons

Comment: If 10 year amortization life is used, total
cost is 3T7.Wgplus 54.2¢ or 91.6¢/1,000 gallon
product water.

Notes: a) If the reactor-clarifier were not installed,
it is estimated that the capital costs would
be reduced to about $804,000 and the total
cost to about 75.5¢/1,000 gallons (21.3¢ +
54.2¢/1,000 gallons). However, if activated

carbon filters were added to the post secondary

effluent sequence (reactor-clarifier, sand
filters, pre-R.0. unit chlorination and pH
adjustment) the capital cost for R.O. would
be increased to $982,000 and the total cost
would be 84.9¢/1000 gal. including the cost
of media at 4.6¢/1000 gallons.



181

b) The following assumptions would apply to a
plant with a 9 million gallon capacity:

(1) Capital costs would be adjusted by an.0.8
exponent factor,

(2) The $54,000 annual labor cost would be
no higher for a 9 MGD plant than the 0.9 MGD
plant.

(3) The power, membrane, chemical, and supply costs
remain constant per 1000 gallons of product
water. The estimated cost for the larger
facility would then be 19.2¢ capital cost
plus 54.2¢ 08M cost for a total cost of
about T3¢/1000 gallons. An estimate for a
10 MGD plant would not apply to the Hemet
facility since the present daily flow rate
there is less than I MGD.

c) The estimated cost for blending secondary effluent